



URS PRODUCTS AND TESTING PRIVATE LIMITED

A-29, Sector-5 Noida-201301
T +91 (120) 4516264-65 F +91 (120) 4750296
E info@urs-labs.com W www.urs-labs.com
CIN NO U21014UP1987PTC008956

TEST REPORT

TEST REPORT NO:	URS/LAB/02/RID/25-26/1025	DATE OF ISSUE:	18/04/2025
-----------------	---------------------------	----------------	------------

NAME OF LABORATORY:	URS PRODUCTS AND TESTING PRIVATE LIMITED
ADDRESS OF LABORATORY:	A-29, Sector-5 Noida-201301, India
TESTING LOCATION:	A-29, Sector-5 Noida-201301, India

CUSTOMER NAME:	STATCON ENERGIAA PRIVATE LIMITED
CUSTOMER ADDRESS:	KHASRA NO 509,BLOCK A, PO PILKHUWA,VILLAGE CHHIJARSI,KULICH NAGAR,DISTT HAPUR,245304, UTTAR PRADESH , UTTAR PRADESH, 245304,

TEST ITEM DESCRIPTION			
PRODUCT NAME:	BOXER -5VA /48V		
DATE OF RECEIPT	10/04/2025	SAMPLE CONDITION:	Good
RECEIPT NUMBER	URS/LAB/PCBs/25-26/9DE59CDC	NO. OF SAMPLE:	01
TRADE MARK	Not marked	SERIAL/PART NUMBER:	Not marked
MODEL	ENERGIAA X 3KW		
RATINGS/SPECIFICATION	Not marked		
NAME OF MANUFACTURER	STATCON ENERGIAA PRIVATE LIMITED,		
ADDRESS OF MANUFACTURER	KHASRA NO 509,BLOCK A, PO PILKHUWA,VILLAGE CHHIJARSI,KULICH NAGAR,DISTT HAPUR,245304, UTTAR PRADESH , UTTAR PRADESH, 245304,		

TECHNICAL DATA			
STANDARD TEST METHOD / TEST PROTOCOL	IEC 60068-2-6:2007, IEC 60068-2-27 & Customer Specification		
START DATE OF TESTING	10/04/2025	DATE OF COMPLETION	18/04/2025
ENVIRONMENTAL CONDITIONS	Temperature: 15-35 °C & 45-75 % RH		

CONCLUSION	
TEST RESULT	The test result conform to the requirement of the standard/test protocol based on the obtained test values/results mentioned in this test report.

REMARK	NA
--------	----

TESTED BY



AUTHORIZED SIGNATURE



ISSUED BY

Ravi Pandit
Analyst

Dy. General Manager-Automotive

Ankit Kumar
Dy. General Manager-Automotive

Note:

1. This test report is valid only for the sample(s) tested in our laboratory. 2. The test report is not permitted to be duplicated/reproduced in part or in extract in any circumstances. 3. URS lab is not responsible for authenticity of photocopied or reproduced test report. 4. The test result reported in this report are valid at the time of and under the stated conditions of measurements. 5. The remnant (Tested Sample) shall be destroyed after 07days from the date of testing unless specified otherwise in writing. 6. Any correction/errata shall invalidate the test report. 7. This test report pertains to the test(s) carried out as requested by the customer. 8. This test report shall not be utilized for any legal purpose and shall not be produced in the court of law & no responsibility would be attached to URS Lab. 9. URS reports, in general, are formally released in soft copy through reports@urs-labs.com, client portal unless client will specifically request with sign & stamped letter with the intent to issue test reports in hard copy form. URS will not acknowledge for the reports said to be released through other means such as what's app. Test Reports for specific schemes such as BIS CRS/LRS schemes, are issued as per specific scheme requirements. 10. Standard Test Method / Test Protocol specified in this Test Report is used as reference only.

URS/TEE/P/19 Issue No. 05



URS PRODUCTS AND TESTING PRIVATE LIMITED

A-29, Sector-5 Noida-201301
T +91 (120) 4516264-65 F +91 (120) 4750296
E info@urs-labs.com W www.urs-labs.com
CIN NO U21014UP1987PTC008956

TEST REPORT NO.: URS/LAB/02/RID/25-26/1025
CUSTOMER NAME: STATCON ENERGIAA PRIVATE LIMITED

DATE OF ISSUE: 18/04/2025
CUSTOMER CITY: Uttar Pradesh

S. No.	TEST PARAMETER (CLAUSE REFERENCE)	TEST METHOD	REQUIREMENT	TEST RESULT/OBSERVATION
1	Simusoidal Vibration (Clause 8)	IEC 60068-2-6:2007 & Customer specification	<p>THE TEST SPECIMEN SHALL BE MOUNTED ON THE VIBRATION BASE IN A MANNER THAT APPROXIMATES ITS ACTUAL SERVICE.THEN HARMONIC MOTION SHALL BE APPLIED TO THE MOUNTED SPECIMEN. VERTICALLY, TRANSVERSELY AND LONGITUDINALLY.</p> <p>Vibration Test Specification: Frequency: 10 -200Hz Acceleration: 3g Sweep time: 10 min Test Duration: 1 hours on each axis</p>	No crack and damage observed after test and sample found functionally Satisfactory during and after the test.

TESTED BY

Ravi Pandit
Analyst



AUTHORIZED SIGNATURE



Ankit Kumar
Dy. General Manager-Automotive

ISSUED BY

Ankit Kumar
Dy. General Manager-Automotive



URS PRODUCTS AND TESTING PRIVATE LIMITED

A-29, Sector-5 Noida-201301
T +91 (120) 4516264-65 F +91 (120) 4750296
E info@urs-labs.com W www.urs-labs.com
CIN NO U21014UP1987PTC008956

TEST REPORT NO.: URS/LAB/02/RID/25-26/1025
CUSTOMER NAME: STATCON ENERGIAA PRIVATE LIMITED

DATE OF ISSUE: 18/04/2025
CUSTOMER CITY: Uttar Pradesh



Sample As Received

TESTED BY

Ravi Pandit
Analyst



AUTHORIZED SIGNATURE



Ankit Kumar
Dy. General Manager-Automotive

ISSUED BY

Ankit Kumar
Dy. General Manager-Automotive